Asennusohje == Instruction de montage === Monteringshandledning == Instrukcja montazu == Fitting instruction == Szerelési utasitas == Istruzioni di montaggio
Navod k montazi==Tlopsanok yctaHoBu == Instrucciones de montaje == Montagehandleiding == Montageanleitung == Montagevejledning == Monteringsveiledning

Ooris

Y ACPS

Part Number: 043781 Type Number: 043781

Spare Parts

Loazizs Jf ozstss |

Meegeleverde onderdelen Medfglgende komponenter Componenti forniti a corredo Mukana tulevat osat
Mitgelieferte Befestigungsteile Vedlagt festemateriell Dodané upevnovaci dily Altalunk biztositott alkatrészek
Provided parts Medféljande komponenter ~ Dostarczone cze$ci wymienn  Materiel de fixation joint
Piezas incluidas
bolt size Quality | Quantity | Torque | _, Spanrg':‘
M8x30 8.8 2 23 Nm 13 2x M8
8xM10 Q 1x
M10x30 8.8 4 46 Nm 17 2xM12 %
M10x100 8.8 4 46 Nm 17 @
—y)
M12x70 8.8 2 79 Nm 19

aX 9

web.tecalliance.net/acps Dater roion: 93



X 0,00981 < 7,83 kN

} 1950 kg <=11350 kg
D =7,83 kN

De tussenruimte conform supplement VII, afbeelding 30 van de richtlijn 94/20/EG moet in acht worden genomen. @ bij toelaatbaar totaal gewicht van het voertuig
Der Freiraum nach Anhang VII, Abbildung 30 der Richtlinie 94/20/EG ist zu gewahrleisten. o bei zulassigem Gesamtgewicht des Fahrzeuges
The clearance specified in appendix VI, diagram 30 of guideline 94/20/EC must be guaranteed. @ at laden weight of the vehicle

La zone de dégagement doit étre garantie conformément a I'annexe VII, illustration 30 de la directive 94/20/CE. o pour poids total en charge autorisé du véhicule
Debe garantizarse el espacio libre, conforme al anexo VII, figura 30 de la directiva comunitaria CE/94/20. o con peso total autorizado del vehiculo

Frirummet skal overholdes iht. bilag VI, fig. 30 i direktiv 94/20/EU. @ ved tilladt samlet vaegt for keretajet

Frirommet etter tillegg VII, figur 30 i direktiv 94/20/EEC skal overholdes. o ved kjoretoyets tillatte totalvekt

Spelrummet enligt bilaga VI, figur 30 i riktlinje 94/20/EG skall garanteras. o vid fordonets tillitna totalvikt

Vapaa tila on taattava direktiivin 94/20/EY liitteen VII, kuvan 30 mukaisesti. @ ajoneuvon suurimmalla sallitulla kokonaispainolla
Deve essere garantito lo spazio libero secondo I'allegato VII, figura 30 della direttiva 94/20/CE. o per un peso complessivo ammesso del veicolo
Volny prostor ve smyslu PFilohy VII, obr. 30 Smérnice €. 94/20/ES musi byt zarucen. @ pfi celkové pfipustné hmotnosti vozidla

Nalezy zagwarantowa¢ wolng wysokos$¢ okreslong na rysunku nr 30 dyrektywy 94/20/WE zawartej w zatgczniku nr VII. @ w przypadku najwigkszej dozwolonej masy catkowitej
A 94/20/EK iranyelv VII. mellékletében, a 30. abran a von6gémb elhelyezése szamara el6irt szabad tér-adatokat o rakomannyal terhelt jarm(isuly esetén.

biztositani kell. @ B crny4ae HarpyxeHHoro asTomobuns
Heobxopnmo obecneumnTs AaHHble CBOGOAHOrO NPOCTPaHCTBa, NPeAnMcaHHble Ans pasMeLLeHus Y Py :
Tarosorowapwka B npunoxenuu VIl. aupektusbl 94/20/EC .

MAX KG + MAXKG

© 0600600600006

75 min. 75 min.

Xew ,0€
Xeu 0

™ 45%max,

\

< .
£ min. 65 mm
S
_ AN y
[}
= X
E IS
gl &
E=
E ]

| —
N
1
£l
350 to 420 mm

D I' [ S 2 web.tecalliance.net/acps

—— /CPS



{
O,
)
)
=)
Q,
(@)

W przypadku korzystania z zaczepu kulistego nalezy obowigzkowo przestrzegac
przepiséw producenta dotyczgcych maksymalnej masy przyczepy oraz maksymalnego
pionowego obcigzenia zaczepu, jak instrukcja uzycia i dokumentacja WVTA. Prosze
zapyta¢ dystrybutora/miejscowego sprzedawcy, jaka jest maksymalna masa ciggniona
Waszego samochodu. Specyfikacje dla zaczepu kulowego nie moga by¢ przekroczone.

Przed holowaniem w kazdym przypadku nalezy zapewni¢ dodatkowe potgczenie,
tancuch bezpieczenstwa, ktéry umozliwiajg automatyczne zatrzymanie sie przyczepy w
przypadku oderwania sig haka.

W skrajnych przypadkach, przecigzenie zaczepu kulistego moze spowodowac
uwolnienie sie sprzetu ciggnionego, a wiec przyczepy, przyczepy kempingowej lub
uchwytu na rower. Moze to spowodowac powazne lub $miertelne obrazenia ciata os6b
znajdujgcych sie w pojezdzie ciggngcym i/lub przebywajgcych w poblizu
przypadkowych przechodniow.

ACPS Automotive nie ponosi odpowiedzialnosci za ewentualne uszkodzenia produktu,
ktore powstaty w wyniku btednego lub niewtasciwego uzytkowania (w tym
przecigzenia), spowodowanego przez uzytkownika, lub inne osoby, za ktére uzytkownik
jestodpowiedzialny.

Od okreslonych, jako standard punktéw mocowania nie nalezy odbiegac.
Nalezy réwniez przestrzega¢ krajowych wytycznych oficjalnego zatwierdzenia
akcesoriow.

Przed transportem wszystkie nasze produkty regulowane sg systemem kontroli wagi.

W przypadku braku jakiej$ czesci prosbe o uzupetnienie jesteémy w stanie spetic¢
wytgcznie po przedstawieniu naklejki zaswiadczajgcej kontrole wagi. Gwarancja
dotyczy jedynie nowego haka i akcesoriow. Zastosowanie uzywanych, odkupionych
akcesoriow jest WZBRONIONA i zagraza zyciu, ACPS Automotive nie ponosi za to
odpowiedzialnosci.

Bei der Nutzung einer Anhangevorrichtung sind die Vorschriften des Herstellers
bezuglich der erlaubten maximalen Anhéngelast und der maximal zulassigen Stitzlast
unbedingt einzuhalten. Erkundigen Sie sich bei lhrem Fahrzeughersteller/lokalen
Héandler, Uber die maximale Anhéngelast Ihres Fahrzeuges. Die angegebenen Werte
darfen nicht Gberschritten werden ! Die maximale Anhangelast und Stutzlast der
Anhéangevorrichtung (Daten sind auf der Montageanleitung und Typenschild vermerkt)
durfen nicht tiberschritten werden!

Sobald an einer beliebigen Stelle der Kupplungskugel-Durchmesser von 49,0 mm oder
kleiner erreicht ist, darf die Kugel der Anhangevorrichtung aus Sicherheitsgriinden nicht
mehr benutzt werden!

Die Uberbelastung der Anhangevorrichtung (bzw. das Missachten der Vorschriften)
kann zu schweren Schéden am Fahrzeug und/oder der Anhangevorrichtung fiihren.

Es dirfen keine Anderungen oder Umbauten an der Anh&ngevorrichtung
vorgenommen werden ! Sie fiihren zum Erléschen der Homologation.

Die Anhéangevorrichtung dient zum Ziehen von Anhéangern, welche mit
Zugkugelkupplungen ausgeristet sind und zum Betrieb von Lastentrdgern welche fir
die Montage auf der Kupplungskugel zugelassen sind, artfremde Benutzung ist
verboten.

ACPS Automotive kann nicht fur Fehler zur Verantwortung gezogen werden, die durch
falschen oder nicht bestimmungsgeméafRen Gebrauch (unter anderem Uberlastung)
verursacht wurden, entweder durch den Nutzer oder eine Person, fir die der Nutzer
verantwortlich ist.

Die vom Fahrzeughersteller serienmaBig genehmigten Befestigungspunkte sind
eingehalten.

Nationale Richtlinien iber die Anbauabnahmen sind zu beachten.

Diese Montage- und Betriebsanleitung ist den Kfz.-Papieren beizufiigen.

Bei der Auslieferung wird jedes unserer Produkte mit einem Gewichtskontrollsystem
Uberpruft. Im Falle fehlender Teile kénnen wir der Bitte nach Nachlieferung nur
entsprechen, wenn auch der Aufkleber, der die Gewichtskontrolle bestatigt, mit
eingesandtwird.

Fare sempre riferimento alle istruzioni del costruttore del veicolo, al manuale del veicolo
e alla documentazione WVTA, relative al peso rimorchiabile massimo ammissibile e al
carico massimo della sfera verticale quando si usa il gancio di traino. Chiedere al
produttore del veicolo o al rivenditore locale quant'e il peso massimo trainabile
ammesso per il veicolo. Non superare i valori consentiti per il gancio di traino.

Prima di trainare collegare sempre |'attacco secondario, la catena di sicurezza, ai punti
d'attacco prefabbricati per rendere possibile I'arresto automatico del rimorchio in caso di
sganciamento della sfera ditraino.

In casi estremi il sovraccarico del gancio di traino potrebbe comportare il precoce
sganciamento del dispositivo trainato, sia che si tratti d'un rimorchio, d'una roulotte o
d'un portabiciclette. Di conseguenza cio potrebbe causare lesioni gravi o mortali alle
persone all'interno del veicolo trainante e/o a persone innocenti in transito nella zona in
quel momento.

ACPS Automotive non pud essere ritenuta responsabile per eventuali difetti del prodotto
causati da un uso improprio o diverso da quello della destinazione d'uso (compreso il
sovraccarico) da parte dell'utilizzatore o di qualsiasi persona per la quale |'utilizzatore &
responsabile.

| punti di fissaggio definiti di serie devono essere rispettati.
Devono essere osservate le normative nazionali sui collaudi degli accessori.

Tutti i nostri prodotti sono controllati al momento della spedizione con un sistema di
controllo del peso.

Nel caso di parti mancanti possiamo accettare una richiesta di sostituzione solamente
insieme all'etichetta certificante I'avvenuto controllo del peso. La garanzia € valida
soltanto per ganci di traino ed accessori nuovi. Il montaggio di ganci usati e di seconda
mano e VIETATO e pud causare lesioni mortali alle persone, cosa per cui
ACPS Automotive non pud essere ritenuta responsabile.

web.tecalliance.net/acps

English

Magyanr

DESIK

Nersk

Always refer to the instructions of the vehicle manufacturer, such as the vehicle manual
and WVTA, relating to the maximum Permissible towing weight and the maximum
vertical ball loading when using the towbar. Ask your vehicle manufacturer / local dealer
about maximum towing weights that apply to your vehicle. You must not exceed the
relevant specifications.

Always secure the secondary coupling, the safety chain before towing, which enables
the trailer to be stopped automatically in the event of separation of the towing ball.

In extreme cases overloading the towbar could result in the premature decoupling of the
equipment being towed, that is a trailer, caravan or bicycle carrier. As a result this could
also cause severe or fatal injuries to persons either within the towing vehicle and/or
innocent bystanders in the area at that time.

ACPS Automotive may not be held responsible for any defect of the product caused by
improper use or use other than the intended use (including overloading) by the user or
any person for whom the user is responsible.

The fixing points specified as standard must be observed.
National guidelines concerning official approval of accessories must also be observed.

All our products are adjusted upon dispatch with a weight control system.

In the case of missing parts we can only accept a request of replacement with the weight
control sticker.

Guarantee is valid only for new towbars and accessories. The use of second-hand
towbars is prohibited and could be life-threatening, where ACPS Automotive cannot be
held responsible.

Avonohorog hasznalata esetén a jarmi gyartéjanak a megengedett maximalis vontatott
sulyra és a maximalis figgéleges gémbterhelésre vonatkozé el6irasait, mint a jarmi
hasznalati utsitdsa és WVTA dokumentacidja, kotelezéen be kell tartani. Kérdezze
meg gépjarmii-kereskedsjét/helyi forgalmazojat, mennyi az On autéja altal
maximalisan vontathaté suly. Avondhorogra vonatkozo elirasokat tilos tullépni.
Vontatas el6tt minden esetben biztositsa a masodlagos kapcsolédast, biztonsagi lanc,
amik lehet6vé teszik a pétkocsi automatikus megallasat a vonogémb levalasa esetén.

Szélséséges esetben a vondhorog tulterhelése a vontatott berendezés, tehat az
utanfutd, lakokocsi vagy kerékpartartd elszabadulasat eredményezheti. Ez pedig
sllyos vagy halalos kimenetelli sértilést okozhat a vontatd jarmiben tartézkodod
személyeknek és/vagy a teriileten tartézkodo vétlen nézelddéknek.

Az ACPS Automotive nem vonhaté felelésségre a termék olyan esetleges hibaiért,
amelyeket helytelen vagy nem rendeltetésszer(i hasznalat okozott (t6bbek k6zott
tulterhelés), akar a felhasznald, akar olyan személy részérdl, akiért a felhasznald
felelésséggel tartozik.

Aszabvanyosként meghatarozott rogzitési pontoktél eltérni nem lehet.
Atartozékok hatosagi jovahagyasara vonatkoz6 nemzetiiranyelveket is be kell tartani.

Kiszallitas el6tt valamennyi termékiinket sulyellendrzd rendszerrel allitjuk be.

Hianyzé alkatrész esetén, csak a sulyellenérzés megtérténtét igazolé matrica ellenében
all médunkban eleget tenni a poétlasra vonatkozd kérésnek. A garancia csak Uj
vonohorgokra és tartozékokra érvényes. Hasznalt, masodkézbdl szarmazoé termék
hasznalata TILOS és életveszélyes, amiért az ACPS Automotive nem vonhaté
felelésségre.

Altid henvis Dem til producentens forskrifter om maksimal tilladte koblingsvaegt og
maksimal vertikale kuglevaegt, samt keretsjets brugsanvisning og WVTA
dokumentation, nar De bruger treekkrogen. Sperg Deres bilforhandler/lokale forhandler
om maksimal koblingsvaegt, der gaelder for Deres karetgj. Vaerdier tilladt for traekkrog
ma ikke overstiges.

Altid tilslut den sekundeaere kobling, sikkerhedskaede til dens originale
befastelsespunkt(er) fer bugsering, sadan at traileren kunne stoppe automatisk i
tilfeelde af, at treekkuglen kobles af.

| ekstreme tilfeelde kan overbelastning af traekkrogen medfere for tidlig afkobling af det
bugserede udstyr, f.eks. trailer, kasse, campingvogn eller cykelholder. Som fglge kan
det ogsa forarsage alvorlige eller dedelige kvaestelser for personer, der opholder sig
enten i det bugserende karetgj og/eller uskyldige tilskuere i omradet pa det pageeldende
tidspunkt.

ACPS Automotive kan ikke holdes ansvarlig for eventuelle fejl i produktet, som opstar
som folge af forkert eller anden uhensigtsmaessig brug (inkl. overbelastning) af
brugeren eller enhver person, som brugeren er ansvarlig for.

Befaestelsespunkterne, som er angivet som standard, skal overholdes.
Nationale retningslinjer for officiel godkendelse af tilbeher skal ogsa overholdes.

Alle vores produkter er kontrolleret for afsendelse vha. et vaegtstyresystem.

| tilfeelde af manglende dele kan vi kun acceptere en anmodning om erstatning hvis en
sticker foreligger, der attesterer, at veegtkontrol er blevet udfert. Garantien geelder kun
for nye traekkroge og tilbeher. Brug af brugte treekkroge er forbudt og kan medfere
livsfare, som ACPS Automotive ikke kan holdes ansvarlig for.

Ved anvendelse av tilhengerfestet skal det tas hensyn til kjereteyfabrikantens forskrifter
og anvisninger nedsatt i kjoretgyets bruksanvisning og WVTA dokumentasjon
vedrgrende maksimal tauevekt og maksimalt vertikalt kulevekt. Sper fabrikanten /
merkeforhandleren om den maksimale tauevekten. Det er forbudt & overskride
forskriftene vedrerende tilhengerfestet.

Den sekundeere tilkoblingen, sikkerhetskjeden, skal alltid tilkobles til de(n) angitte
fabrikkpunkten(e) fer anvendelsen av tilhengeren for at traileren kan stoppes i tilfelle
hovedkoblingens eventuell lgsrivelse.

| ekstreme tilfeller kan overbelastning resultere i at det tauete annlegget, altsa trailer,
campinvogn eller sykkeltrailer lgsrives fra kjgretayet. Og dette kan fore til alvorlige eller
dedlige skader til personer sittende i den tauende bilen og/eller andre uskyldige
personer som oppholder seginaerheten.

ACPS Automotive kan ikke holdes ansvarlig for eventuelle produkfeil som framstar
ifolge skjedeslos eller ukyndig bruk (blant annet overbelasting) av brukeren eller an
annen person som brukeren er ansvarlig for.

Det skal tas hensyn til festepunktene angitt som standard. - .
Det skal tas hensyn til nasjonale retningslinjer som gjelder offisiell godkjennelse av
tilbehgr.

Ved transporten er alle vare produkter kontrollert ved hjelp av vektkontroll-systemet.
I tilfelle manglende bestanddeler er erstatningen bare mulig ved framvisning av etiketten

som attesterer vektkontrollen. Garantien gjelder bare for nye tilhengerfester og
bestanddeler. Anvendelse av annenhandsprodukter er FORBUDT og kan fgre til
dedliger personsskader, som ACPS Automotive kan ikke stilles ansvarlig for.

aris

—— \CPS



pano

ES

rANGais

F

Pyccknn

En caso de utilizar gancho de remolque, hay que observar obligatoriamente las
prescripciones del fabricante del vehiculo referentes al peso maximo permitido de
remolque y a la carga maxima vertical de la bola, tanto como al manual de uso como a la
documentacion WVT. Pregunte al comerciante de la marca/comerciante local, de que
cuanto es el peso remolcable maximo de su auto. Esta prohibido traspasar los valores
de las prescripciones referentes al gancho de remolque.

Antes de remolcar siempre asegure la conexion segundaria, cadena de seguridad, los
cuales hacen posible el paro automatico del remolque, en el caso del desprendimiento
de labola de remolque.

Este tipo de sobrecarga en casos extremos puede traer como resultado el
desprendimiento del dispositivo remolcado, o sea del carro de remolque, de la
caravana, o del portabicicletas. Y esto puede ocasionar lesiones graves o mortales a las
personas que estan en el vehiculo remolcador y/o a las personas inocentes que estan
enelarea.

ACPS Automotiveno asume responsabilidad de ningun tipo por error eventual del
producto causado por uso incorrecto o por no usarlo a lo que fue destinado (incluido la
sobrecarga), tanto por parte del usuario como de cualquiera persona bajo su
responsabilidad.

Hay que tener en cuenta las prescripciones de los puntos de fijacion estandarizado
determinado.

Hay que tener en cuenta las directivas nacionales referentes a la autorizacion oficial de
los accesorios

Antes del transporte, controlamos todos nuestros productos en un sistema de control de
peso.

En el caso de accesorios faltantes, el pedido referente a su reemplazo sélo lo podemos
aceptar conjunto con la presentacion de la etiqueta adhesiva que certifica el control de
peso. La garantia s6lo es valida para ganchos de remolque y accesorios nuevos. Esta
PROHIBIDO y es mortalmente peligroso usar productos usados o de segunda mano,
porlo que ACPS Automotive no asume la responsabilidad.

En cas de |'utilisation de la barre a remorquer les instructions du producteur du véhicule
concernant le poids maximal remorqué permis et la charge maximale verticale de la
boule doivent étre suivies. De telles instructions peuvent étre l'instruction d'utilisation du
producteur du véhicule et la documentation WVTA. Priere de vous renseigner chez le
vendeur /distributeur local du véhicule concernant le poids maximal permis que votre
voiture peut remorquer. Il est interdit d'excéder les charges données dans les
instructions relatives a la barre a remorquer.

Avant de remorquer, connecter la connexion auxiliaire, la chaine de sécurité avec ses
points de fixation d'usine en tous cas. La chaine de sécurité permet |'arrét automatique
de laremorque sila connexion principale se détachait.

Dans un cas extréme, la surcharge de la barre a remorquer peut causer le détachement
de I'équipement remorqué c'est-a-dire de la remorque, de la caravane ou du support de
bicyclette. La conséquence peut étre une blessure grave ou mortelle pour les personnes
se trouvant dans le véhicule remorquant et/ou pour les piétons innocents se trouvant
auprés du véhicule.

ACPS Automotive ne s'engage a aucune responsabilité pour les défauts éventuels du
produit qui sont causés par une utilisation incorrecte ou qui n'est pas conforme a la
destination prévue du produit (y compris la surcharge) de la part de soit de I'utilisateur
soitd'une personne de laquelle I'utilisateur est responsable.

Il estinterdit d'utiliser de points de fixation qui ne sont pas selon les normes.
Il faut suivre les lignes guides nationales relatives a l'approbation des piéces
accessoires par des autorités.

Avant leur livraison, tous nos produits sont mis au point a I'aide d'un systeme contrélant
le poids.

S'il y a des pieces manquantes, nous ne pouvons satisfaire les demandes de livraison
ultérieure que si l'étiquette confirmant le contréle du poids est présentée. La garantie ne
s'applique qu'aux nouveaux barres a remorquer et qu'aux nouveaux accessoires. |l est
INTERDIT d'utiliser des produits usés, venant de deuxiéme main qui menacent aussi de
mort et pour lesquels ACPS Automotive ne s'engage a aucune responsabilité.

B cnyyae nonb3oBaHusi papkonom Bbl gomxHbl cobnioaaTe UHCTPYKLMK
NpOV3BOANTENS aBTOMOGWIIS B CBSA3M C AOMYyCKaeMbIM MakcuMarbHbIM GyKcupyembiM
rpy3oM UM MakcUMarnbHOW BepTUKanbHOW Harpyskoil aBTOMOOMIS, WHCTPYKLMM MO
akcnnyatauum a Takxe gokymeHTauuio WVTA. Cnpocute y MecTHOro
Avnepal/pacnpefenutens Kako MakCuMarnbHbIi Tpy3 MoxHO OykcupoBaTte Bawwumm
aBTOMOGMNEM. Bbl He AOMKHbI NPeBbILLaTh TEXHUYECKWE XapaKTepUCTUKK chapkona.

Mepen GykcupoBKOMW, 06513aTeNbHO NPUCOEAUHUTE BTOPUYHOE CUEMMEHMe,
CTPaxXOBOYHY!HO LieMNb K 3aBOACKMM TOUKaM, YTO 0GECNEYUT aBTOMATUHECKYHO OCTaHOBKY
npuLiena B Cnyvae pacCoeANHEHIS IMaBHON MydTbI CLENNEHMs.

KpaliHsisi neperpyaka npuLiena MOXeT Bbl3BaTb €70 OTKIIOYEHWE, HE3aBUCUMO OT TOrO,
Gyner nu aTo npuuen, kopobka, kapasaH Unu Aepxarens Benocunesa. Kpome toro, B
Takux cnyvasx niofau, cugsiyme B aBTOMOGWNE W/UMU HEBUHHBE MPOXOXWE,
Haxofsilumecsi B TO BpeMs BOMU3U aBTOMOGUISI MOTYT MOMy4nTb CMepTerbHble UM
CepbesHble TPaBMbl.

ACPS Automotive He HeceT OTBETCTBEHHOCTM 3a niobble AedekTbl NpoayKTa, KoTopble
BO3HUKMW BCMEACTBUM HECOOTBETCTBEHHOIO MONb30BaHWSI UMM MOMb30BaHUSA He Mo
npepHasHa4YeHuio (BKMioYas neperpysky) nornb3oBaTenieM Wnu niobbiM NULOM, 3a
KOTOPbIM MOMb30BaTENb HECET OTBETCTBEHHOCTb.

OnpefeneHHble B KadecTBe CTaH4apTa TOYKW KPEenneHusi [OMMKHbI COBMnoaaThes.
FocyfapcTBeHHble PyKOBOASLME MPUHLMUMLI, Kacawluecs oduumnanbHoro
yTBEPXAEHUS aKCeCCyapoB TakkKe JOMKHbI CobntoaaTbes.

Mocne oTnpaBku Bce HaLLM NPOAYKTbI KOHTPONMPYOTCSA CUCTEMOW YNpaBneHus Beca.

B cnyyae HepocTaloLWmx YacTeln Mbl PUHUMAEM 3anpoc O 3aMeHe TOMNbKO C HaKmneikomn
KOHTpOnsi Beca.

[apaHTUs AelcTBUTENbHA TOMbKO ANt HOBbLIX (papkomoB M akceccyapoB. MoHTax
cTapbix (papkonoB 3anpeLLeH, 60 3TO MOXKET BbI3BaTb CMEpPTESbHbIE TPABMbI, TO3TOMY
3a 310 ACPS Automotive He HeceT OTBETCTBEHHOCTU.

aris

— /CPS

%

:

i

)
S
©
S

(%)

SVESIE

Bij gebruik van de trekhaak moeten de voorschriften van de van de voertuigfabrikant
met betrekking tot het maximale trekgewicht en de maximale verticale kogeldruk in acht
worden genomen, als gebruiksaanwijzing van het voertuig en de WVTA-documentatie.
Raadpleeg uw dealer voor het maximale trekgewicht dat uw auto mag trekken. De
voorschriften van deze trekhaak mogen niet overschreden worden.

Voorafgaand aan het trekken dient u in ieder geval de secundaire aansluiting, de
veiligheidsketting, zeker te stellen, zodat de aanhanger automatisch tot stilstand komt
als het trekoog losraakt.

In het uiterste geval kan een dergelijke overbelasting leiden tot het losraken van de
getrokken last, dat wil zeggen de aanhanger, caravan of fietsendrager. Dit kan
vervolgens zwaar of dodelijk letsel toebrengen aan personen in het voertuig dat de last
trekt en/of omstanders.

ACPS Automotive kan niet aansprakelijk worden gesteld voor enig gebrek aan het
product, dat is veroorzaakt door onjuist of oneigenlijk gebruik (0.a. overbelasting) door
de gebruiker of een persoon voor wie hij aansprakelijk is.

Ermag niet worden afgeweken van de als norm vastgestelde bevestigingspunten.

Ook de nationale richtlijnen betreffende de goedkeuring van de toebehoren moeten in
achtworden genomen.

Al onze producten worden gecontroleerd op compleetheid middels een
weegcontrolesysteem.

Reclamaties met betrekking tot ontbrekende onderdelen kunnen alleen geaccepteerd
worden indien er een weegcontrolesticker kan worden getoond. De garantie geldt
uitsluitend voor nieuwe trekhaken en toebehoren. Het gebruik van gebruikte,
tweedehands producten is VERBODEN en levensgevaarlijk, waarvoor
ACPS Automotive niet aansprakelijk kan worden gesteld.

Pfi pouziti tazného zafizeni se vzdy fidte pokyny vyrobce vozidla, navodu k obsluze
vozidla a WVTA, tykajicich se maximalni pfipustné hmotnosti tazeného nakladu, a
maximalniho svislého zatiZeni koule. Informujte se u mistniho prodejce/vyrobce vozidla
o maximalnich hmotnostech tazeného nakladu, které se vztahuji k vasemu vozidlu.
Neprekracujte hodnoty povolené pro tazné zafizeni.

Pred tazenim pfivésu v kazdém pfipadé zabezpecte sekundarni spojeni, bezpecnostni
fetéz, které umozni automatické zastaveni pfivésu v pfipadé oddéleni hlavniho
spojovaciho zafizeni.

V extrémnich pfipadech pretizeni tazného zafizeni muze vést k oddéleni zafizeni a
uvolnéni privésu, at uz je to trailer, pfivés, karavan nebo nosi¢ jizdnich kol. V disledku to
muZze také zpusobit vazné nebo smrtelné zranéni osob ve vozidle a/nebo nevinnych
kolemjdoucich v této oblasti v té dobé.

Firma ACPS Automotive nenese odpovédnost za zadnou vadu vyrobku, zptsobenou
nespravnym pouzitim nebo pouZitim jinym nez je zamyslené pouZiti (véetné pretizeni)
ze strany uZivatele nebo osoby, za kterou je zodpovédny uZivatel.

Upeviiovaci body uvedené ve standardu musi byt dodrzeny.
Také musi byt dodrzeny narodni predpisy tykajici se oficialniho schvaleni pfislusenstvi.

V8echny naSe vyrobky jsou pred expedici kontrolovany systémem pro kontrolu
hmotnosti.

V pfipadé chybéjicich dili muzeme pfijimat Zadosti o nahradu pouze po predlozeni
Stitku o kontrole hmotnosti. Zaruka je platna pouze pro nové tazné zafizeni a
prislugenstvi. Pouzivani taznych zafizeni z druhé ruky je ZAKAZANO a mize zpUsobit
smrtelné zranéni, za které ACPS Automotive nelze ¢init odpovédnym.

Vetokoukkua kayttdessa aina huomioi ajoneuvon valmistajan ohjeet koskien suurinta
sallittua vetopainoa ja suurinta pystysuoraa kuularasitusta, ajoneuvon kayttéohjetta ja
WVTA dokumentaatiota. Kysy jélleenmyyjéltési paljonko autosi suurin sallittu vetopaino
on. On kielletty3 ylitta& vetokoukkua koskevat rajoitukset.

Ennen vetoa aina varmista toissijainen liitanta, suojaketju, jotka mahdollistavat
peravaunun automaattisen pyséhtymisen vetokoukun irtautumisen tapauksessa.

Adaritapauksessa vetokoukun ylikuormitus johtaa vedetyn ajoneuvon, eli peravaunun,
asuntovaunun tai polkupyératelineen irtautumisen. Téméa saattaa aiheuttaa
vetoajoneuvossa istuvien ja/tai kanssakulkijoiden vakavaa tai kuolemaan johtavaa
loukkaantumista .

ACPS Automotive ei ota vastuuta tuotteen sellaisista vioista, jotka aiheutuvat vaarasta
tai epaasianmukaisesta kaytdsta (muun muassa ylikuormitus) jotka johtuvat kayttajan
tai kayttajan vastuulla olevan henkilén toimesta.

Maaratyista standardikiinnityspisteista ei saa erota.
My®6s osien mydntamisen kansalliset direktiivit taytyy noudattaa.

Ennen toimitusta jokainen tuotteemme s&adetaan painotarkastussysteemin avulla.
Puuttuvan osan voimme korvata vain ja ainoastaan tarkastusta todistavaa tarraa
vastaan. Takuu kattaa vain uudet vetokoukut ja osat. Kaytettyjen, jéalleenmyydyjen
tuotteiden kayttdminen on KIELLETTY ja hengenvaarallista, josta ACPS Automotive ei
olevastuussa.

Las alltid instruktionerna fran tillverkaren av fordonet, bruksanvisningen av fordonet och
WVTA, avseende den maximala tillatna vikten av sldpvagnen och den maximala
vertikala belastningen av dragkulan vid anvéndningen av dragkroken. Fraga tillverkaren
av fordonet / lokala aterforséljaren om de maximala dragvikterna som géller for ditt
fordon, och sominte éverstiger mer vardena, som &rtillatna for dragkroken.

Anslut alltid den sekundéra kopplingen, sakerhetskedjan, till sin fabrikstillverkade
fastpunkt(er) innan bogsering, for att slapvagnen ska stoppas automatiskt i handelse av
separationen av huvudkopplingen.

| extrema fall, 6verbelastningen av dragkroken kan leda till en fortidig frikoppling av den
utrustning som bogseras, oavsett om det &r en slapvagn, lada, husvagn eller
cykelhallare. Som ett resultat av detta, den kan ocksa leda till allvarliga eller livshotande
skador till person, antingen inom dragfordonet och / eller oskyldiga askadare, som finns i
omradet vid den tiden.

ACPS Automotive kan inte hallas ansvarig for nagon skada pa produkten som orsakas
av en felaktig anvéndning, eller anvandningen som &r andra &n den avsedda
anvandningen (inklusive &verbelastning) av anvandaren eller personen, for vilken
anvéndaren &ransvarig.

Fastpunkterna, som anges som standard, maste foljas.
De nationella riktlinjer for det officiellt godkannandet av tillbehér maste ocksa beaktas.

Alla vara produkter &r kontrollerade vid leverans med en viktkontroll-system.

| fall av saknade bestandsdelar kan vi endast acceptera en begéaran om erséattning med
viktkontroll-klistermarke.

Garanti géller endast for nya dragkrokar och tillbehér. Monteringen av begagnade
dragkrokar ar forbjudet, och kan leda till livshotande skador till person, dar
ACPS Automotive inte kan hallas ansvarig.

web.tecalliance.net/acps



(WD 042781 MONTAGEHANDYL EIDING }

1. Meegeleverde onderdelen en bevestigingsmaterialen van de trekhaak verwijderen.
Eventueel aanwezige kit ter plaatse van de bevestigingspunten verwijderen.

2, Demontesr het reservewiel.

3. Maak een ultsparing in de bumpar volgens detail.

4. Vervang het uillaatrubber aan de binnenzijde van de einddemper door het meegeleverde
rubber.

5. Monteer onderhask *1” t.p.v. de gaten "A” met houten M&x30 en vserringen.

8. Monteer strippen "3" en "4" L.p.v. de gaten "B” met bouten M10x100, ingd, camosserieringan,
huisjes “8", siuit-, veerringen an moeren.

7. Monteer strippen 3" en *5” t.p.v. de gaten “C” met bouten M10x100, Incl. carrosserleringen,
buisjes "8", siuit-, veerringen en moeren.

8. Monteer strippen "4” en "8" t.p.v. d& gaten ‘D" en "E" met bouten M10x30, incl. siuit- veer
ringen en mogren.

9. Zet de trekhaak vast, Hierbf de aanhaalmomentan volgens tabel hanteren.

10, Herplaats het reservewiel.

11. Monteer de kogel en stekkerdoosplaat bij de gaten “F” m.b.v. 2 bouten M12x70 incl. veer
ringen en moersn,

12. Zet de kogel vast. Hierbjj de aanhaalmomenten volgens tabel hanteren.

(2 p43rg1 MONTAGEANLEITUNG
1. Die Anhéingevorichiung auspacksn und die Befestigungsteile auf Vollslandigkeit
Oberpritfen. .
im Bereich der Befesfigungspunkte den Unlerbodenschutz entfernen.
2. Das Reserverad demontisren.
3. Einen Ausschnitt im StoRfénger gemai Detail vormehmen.
4. Den Auspuffgummi, der sich im Inneren der Auspufftrommel befindet, durch den
mitgeliefertan Gummf ersetzen.
5. Den Quertrager *1” mit Schrauben MBx30 und Federringen an den Léchern "A”
montieren. '
6. Die Streifen "3 und "4" mit Schradben M10x100, Karosseriescheiben, Bughsen 8",
Unterlegschelben, Federringen und Mutlern an den 1.8chern “B” montieren.
7. Die Streifen "3" und 5" mit Schrauben M10x100, Karosseriescheiben, Bucheen "8",
Unterlegscheiben, Federringen und Muilern an den Lschern “C" montiaren.
8. Die Streifen *4” und 5" mit Schrauben M10x30, Unterlegschetben, Fedarrdngen und
Muttern an den Ldchern “BY und “E" montieren.
9. Die Anhéngevorrichtung fesiziehen. Handhaben Sie hierhel die Anzugsmomente gemaR
der Tabelle.
10. Das Reserverad wieder montieren.
11. Die Kugel und Steckdasenhalteplatte mit 2 Schrauben M12x70 , Fadarringen und Muttern
an den Léchern "F’ montieren.
12, De: Kugel festziehen. Handhaben Sie hierbel die Anzugsmomente gemal der Tabelle.

(5 043781 INSTRUCCICNES DE MONTAJE

1. Sacar las plezas v el material de sujecrion incluidos en el gancho de remalque, Si procede,

refirar el pegamento existente en los puntos de sujeccion.

. Desmonte la rueda de repuesio.

. Recorle el parachoques seqln muestra fa figura,

. Cambie 1a goma def fubo te escape gque se encuentra en el interior def slfencioso por la
goma que ncluimos. .

. Monte Ia traversa "1" a Ins huscos "A" dlilizando fornillos M8x30 y las arandelas fijacion.

. Monte los soportes "3" vy "4" a los huecos "B" utilizando tornilios M10x100, incluyendo las
arandelas grandes, fos tubos “6”, las arandelas planas, las arandelas de fljacion v las
contratuercas también,

7. Monte los sopertes "3" v "5" a los huecos "C" utilizando tornillos M10x10C, incluyends las

arandelas grandes, los tubas "6", las arandelas planas, las arandelas de fijacién y les
confratuercas también.

PO

=2

8. Monte los soportes "4" y 5" a fos huecos "D” v "E" utilizando ternilios M10x30, incluyends las

arandelas planas, las arandelas de fjacion v las coniratuercas también.

9. Fijar &l gancho de remolque. Aplicar para esa los pares de apriete segin la tabla.

10, Monte la rueda de repuesto.

11. Monte Ia bola de remolgue v el soporte para el Kit Eléctrico a los agujeros “F" utilizando 2
tornilios M12x70, arandelas de filacien y tuerces.

12.Fifar ta bola. Aplicar para eso los paras de apriste segin fa tabla,

043781 MONTAGEVEJLEDNING
1. Flern de dele og monteringsmaterialer, der sidder pa traskkrogen. Eventusit kit pg
fastgerelsespuniterne fiernes.

. Afmontar reservehjulst,

. Lav en udskaering I kofangeren ifig. fig.

- Udskift udstedningsrerets gummiopheng inde i lydpottes med det vedlagte
gummiophasng.

. Wonter tveervangen 1" i hullerne ,A" vha. MBx30 bolie og fiederskiver. :

. Monter beslag ,3" og 4" i hullerne ,B* vha, M10x100 bolte inkl. kerrosseriskiver, afstandsrzr
46", planskiver, federskiver og metrikier. '

INEEN

~

6", planskiver, federskiver og metrikker,

8. Monter beslag 4" og 5" i hullerne D" og B vha. M10x30 bolte inkl, planskiver, fiederskiver
oy meftrikker.

8. Faslger tvaervanger. Fely tispeendingsmomenterne i tabellen.

10. Baet reservehjulet pa plads igen.9

11. Monter treskkuglen og stikdfsepladen i hullerne “F” vha. 2 stk. M12x70 bolte, inkl. fiederskiver

ag matrikker.
12. Fastger treekkuglen, Fely ilspesndingsmomenterne i tabellen,

web.tecalliance.net/acps

. Monter beslag ,3" og 6" t hullarne ,C" vha. M10:x100 bolte inki. karrosseriskiver, afstandsror

643781 Fl G INSTRUCTION
1. Unpack the towing bracket and check its contents against the parts list. If necessary,
remove the underseal from around the fitting points of the luggage compariment/frame
members.

. Dismount the spare wheel.

Make a recess in the bumper according the detail.

. Replace the exhaust rubber at the inside of the silencer by the providod rubber.

. Mount crosspar *1* at the holes “A” using M8x30 bolts and spring washers.

Mount brackets "3" and “4" at the holes “B" using M10x100 bolts, including large washers,

tubes "¢, plain washers, spring washers and nuts.

. Mount brackets “3" and “5" at the holes “C" using M10x100 bolts, including large washers,

tubes "6", plein washers, spring washers and nuts,

. Maunt brackets “4" and “5" at the holes "D” and "E” using M10x30 bolts, including plain
washers, spring washers and nuts.

9. Attach the towbar. Use the tightening tolerances from the torque table on page 1.

10.Remount the spare wheel.

1. Mount the ball and socket plate at the holes "F* using 2 M12x70 bolts, spring washers

and nuis.
12.Altach the ball. Use the fightening folerances from the torque table on pags 1,

@ N GO BWN

(F) DA3781 DESCRIPTION DUMONTAGE
1. Séparer les différents éléments d'aftelage et vérifier 1= contenu par rapport a [a liste de
pidces. Si nécessaire, enlever le mastic de protection aufour des points de fixation du
coffre et des
jongercns du chassis.

. Demonter la roue de secours.

. Découper le pare-chocs suivant le détafl.

. Echanger la gomme d'échappement se trouvant dans la partie intérfure du pot

d'échappement evec celle livrée dans Pemballage.

5. Wonter la traverse "1" au niveau des trous “A” & ['aide des boulons M8x30 et des
rondelies grower.

5. Monter les goussets "3” et 4" au niveau des frous "B* & l'aide des boulons M10x100, des
rondelles de carrosserie, des enfretoises ‘6", des rondelies plates, des rondelles grower
at des écrous.

7. Wonter Jes goussels "3 et “5” au niveal des trous "C” A Faide des boulons M10x100, des
rordelles de carrosserie, des entrefoisas “8", des rondelles plates, des rondelles grower
at des &crous.

8. Monter les goussels "4” et "5” au niveau des frous "D et "E* & I'side des boulons M10x30,
des rondelles plates, des rondelles grower et des écrous.

8. Fixer 'atielage. Utiliser les couples de serrag conformément au tableau de la page 1,

10. Remonter la roue de secours,

1. Monter la boule et le support de prise au niveau des trous *F & Faida des 2 boulons
M12x70, des rondelles grower &t des écrous. '

12.Fixer la boule. Utliser les couples de serrage conformément au tableau de la page 1.

oo

05 p4a78t MONTERINGSVEILEDNING
1. Fjern vediagle deler og festemateriell fra tihengerfestet. Flern eventuelt kitt som métte
hefinne seg pa festepunkiene,
. Demonter reservehjulet,
. Lag en utsparing | stetfangeren i henhold il bilde i detsil,
Byit eksosgummien vad innsiden av eksospotten til vedlagte gummien.
. Monter tverrbjelken 1" ved hullene ,A* ved hijelp av M8x30 bolter og sprengskiver.
. Monter brakettene 3" og 4" ved hullene ,B" ved hjelp av M10x100 bolter, samt store
fetningsskiver, rerana 6", flate tetningsskiver, sprengskiver og muttsre,
7. Monter brakeftene 3" og ,5" ved hufiene ,C" ved hjelp av M10x100 boker, samt siore
telningsskiver, rerens 6", flate tetningsskiver, sprengskiver oy muttere.
8. Monier braketiena 4" g 5" ved hullene D" og £ ved help av M10x30 botter, samt flate
tetningsskiver, sprengskiver og muitess,
9. Skeu fast thengerfestet. Bruk de titrekningsmomantens som er oppgitt i labellen.
10. Remanter reservehjulet.
1. Monter kuledelen og konfaktheldaren ved hullene "F” ved hielp av 2 stykker M12x70, bolter,
sprengskiver og muttere.
12. Skru fast kuledelen. Bruk de fillrekningsmomentene som er oppgitt  tabellen.

Mo ftd [

(=> 943781 MONTERINGSINSTRUKTION
1. Packa upp monteringssatsen och kontrollera innehdllet mot defaljbaskrivning. Om det
behbvs tag bort underredsmassa runt monieringspunkterna | bagageutrymmeat och undar
bilen,

. Montera av reservhjulat.

Gtira en inrstring | stétfangaren, enligl teckningen,

- Byt ut ljudd&mpargumimit pa insidan av démparen mot def medfljande gummit.

. Montera av dragbalken ,1%, vid hélen ,A", med hjélp av skruvarmna MBx30 och fiAdrande

brickorna.

6. Montera av vinkeljarnen 3" och 4, vid hélen ,B", med hjslp av skruvarna M10x100, inkiu
sive dom slore brickorna, roren 6", dom platta brickorna, dem fédrande brickorna, och
skuvmuttrarna ocksd.

7. Moniera av vinkeljamen 3" och 5", vid hélen ,C*, mad hjélp av skruvarna M10x100, inklu
sive dom stara brickorna, réiren 6", dom platta brickorna, dom fadrande brickerna, ach
skruvmuttrarna ocksa.

8. Montera av vinkeljarnen 4" och 5", vid halen ,D" och ,E", med hjalp av skruvarna M10x30,
dom platta brickorna, dom fidrande brickorma, och skruvmuttrama ocksa.

9. 5att fasl dragbaiken. Anvand hérvid Atdragningemomenten enligt tabellen,

10. Montfera tillbaka reservhjulat.

11. Moentera dragkulan sarmt skivan till kontakthallaren vid halen "F", med hjilz av 2 st, skru
varma M12x70, dom fjadrande underliogen och skruvmutirarna,

12. 88t Tast dragkulan. Anvand hinvid 8tdragningsmomenten enligt fabellen.

[ AR R

5 aris

—— \CPS



C@Msm ASENNUSOHJEET

. Pura vetokoukkupakkaus ja tarkista listasta, aita kaikki asernuksessa tanvitiavat osat..

faytyvét. Jos tarpeellista poista alusfansunjaus Kiinnityskohdista. .

2. Irroita varapytré
3. Tee sywdnne puskurin kuvan mukalsesti.
4. Vaihda tekimmaisen d&nenvaimentajan sisemmén puoleinen kannatinkumi vetokoukun
mukana toimitettusn kannatinkumiin,
5. Asenna risfitanko "1” pisteists "A" kayttamalls M8x30 —ruuveja ja jousialuslevyt.
6. Asenna pidikkeet “3" fa "4” ref'istd "B” kayttamalla M10x100-ruuveja, korialuslevyt, putket
“6", alusiewyt, JauSlalusievyt sekd mullerit.
7. Asenna pidikkeet "3" ja 5" rei‘istd "C" kayttamalls M10x100-ruuveja, koriluslevyt, putket
"8, alusievyt, ;ousxalusievyt sekd mutterit,
8. Asenna pidikkeet “4" ja "5” rei‘istd "D” ja "E" kiytamalid M10x30-nuuvefa, aluslewyt,
jousialuslevyt sekd mutterit.
9. Kiinnitd vetokoukku. Kiristd se taulukessa annetun kiristysmomentin mukaisesti,
10, Asenna varapyérd paikalieen.
11. Asenna vetokuula ja pistokkeenpitolevy refistad F" kaytamalla 2 M12x70 ~ ruuvia,
jousialuslevyid ja muitereita.
12. Kiinnitd vetokuula, Kiristd se faulukossa annetun kiristysmomentin mukaisesti,
Q 04378 ISTRUZIONI DI MON
. Aprire l'imbalfaggio delia struttura di fraino e controliare il conteruto a fronte dell'elence
componznii. Se necessario, rimuovere il mastice di prolezione intorno ai puntt di
fissaggio.
2. Smentare la ruota di scorta.
3. Eseguire un intaglio nel paraurti corformemente al disegno 1
4. Sostituire la gomma dello scarice allinterno del silenziatore con quella fornita.
6. Mantare la traversa 1" nef fori “A* con bulloni MBx30 & rondelle eiastiche,
6. Montare i particolari "3" & “4" nei forl “B” con bulloni M10x100, rondele di carrozzeria, |
distanzieri "6", rondelle piane, rondelle elastiche e dadi.
7. Montare i pamcclarl “3" & *5" nei fort “C” con bulloni M10x100, rondefle ci carrozzeria, i
distanzier! "6", rondelle piane, rondelle elastiche e dadi.
2. Montarmparflcclarl 4" et “5” Rei forl 'D” ed “E" con bulloni M10x20, rondelle piana, ron
defle elastiche e dadi.
8. Fissare la struttura di traine serrando. | bulleni alle coppie di serraggio rportate nelia
tabella. —
10. Rimentare la ruoia di scorta.
11. Montare la sfera di traino ed i porlapresa net fori “F” ulilizzando 2 bulloni M12x70,
rondelle elastiche e dadi.
12. Fissare la sfera di traino, applicande fa coppia di seraggio indicata rella tabella.

(€2 043781 NAVCD K IBONTAZI

1. Podle pfileZengého seznamu zkontrolovat jednotlivé souBést! taznéhe zaflzeni,

Pokud je to nezhying, adsiranit ze sty&njch bedl v zavazadiovém prostoru ochranny
prosifedek.

2, Odmontujte nabradni kolo.

3. Podle detailu zhofovte vyiez v narazniku,

4. Namoniujle zpatky pryZové zajistént vyfuku na vnifinl ast tumiée pomosi dodané
pryZové soutasticy.

5. Namantujte piitnou tyg éisle ,1" & badim s oznagenim A" poreci §roubll o rozmsru
M8x30, spolu s pedlozkami listovd pruziny.

6. Namontujte konzely €islo ,3" a 4" k bodlim s ozpadenim ,B* pameoct grouhil o rezméru
#10x100, spolu s velkymi podloZkami, trubkami Gisle 87, plochymi podioZkari,
podlozkami fistové pruZiny a Eroubowymi maticemi.

7. Namontujte konzoly Zislo ,3" & ,8° k bodlim s oznadentm ,C" pemoci Eroubd o rozméru
W10x100, spolu s velkymi podlokami, trubkami Gisle 67, plochymi podioZkami,
podioZkami listové pruZiny a Sroubovimi maiicemi. .

8. Namontujte konzoly &islo 4" a ,5” k boddm s eznadenim D" a ,E" pomoc! Sroubll o
rezmeru M10x30, spalu s plachymi  podloZkami, podiozkami listové pruzing a
Sroubovymi maticemi.

9. Upevnéte taZné zaifzeni dotaZenim $roubl utahovacim momentam padle tabulky na
strané 1.

10. Namontujte zpatky néhradn{ kolo.

11. Piipevnéte taZnou kouli a driak zasuvky do otvorl "F" pouzitim 2 §roubi M12x70,
pruznych podlozek a matic.

12. Upevnste taZnou kouli pouZiiim utahovaciho momentu uveden&ho v tabulca na strané 1

L p4a3781 INSTRUKCJA MONTAZL

1. Nelezy rozpakowaé statyw holowniczy | sprawdzié Jego zawartosé, pordwnujac
ze spisem czescl. W razie polrzeby nalezy usungé estong pedwozia w okolicy punkiow
umocowania osfony bagaznika/podwozia.

2. Nalezy zdemontowac koio zapasowa,

3. Nalezy wykonac wycigcie na zdarzaku na podstawie rysunku,

4. Nalezy zaiotyé z powrolem gume do wnefrza lumika za pomoca, zalaczonej gumy.

5. Nalezy zamentowad drazek poprzecziy ,1° do olwordw A" za pomoca Srub M8x30 i
podidadek sprezystych.

6. Nelezy zamoniowat wspornik ,37 i 4" do ofwordw ,B” za pomocg Srub M10x100,
specjainych podidadek stosowanych do drewna, rurek 68", plaskich podidadek,
podidadek sprezystych i nakrgiek.

7. Nalely zamontowad wspormik ,3" 1,57 do otworow ,G"za pomoca Srub MA0x100,
specjalnych podkladek stosowanych do drewna, rurek 8", plaskich podkladek,
podikiadek sprezystych i nakretek.

8. Nale2y zamonlowac wspornik 4" i 5" do otwordw D" i ,E” za pomeeg éruby M10x30,
specjalnych podidadek stosowanych do drewna, plaskich podidadek, podkiadek
sprezystych i nakretek

9. Naledy umocowat argzek holownfczy Nalezy stosowad momenty wyszezeginions w
fabell.

10. Nalezy zamontowac z powrotem kolo zapasowe.

11. Nalezy zemontowat zaczep kulisty | piyte z gniazdem wiykowym do otwordw ,F" za
pomoea 2 Srub K12x70, sprezystych podidadek i nakrgtek,

12. Nalezy przymocowaé zaczep kulisty. Nalezy stosowsc momenty wyszczegolnione w
{abeli.

(utside bumper R

aris

— /CPS

web.tecalliance.net/acps



web.tecalliance.net/acps

O

»



oris

'ACPS

HELPLINE

T www.oris-automotive.com/en/acps-automotive-aftermarket-worldwide

8 web.tecalliance.net/acps



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8

